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REPLACEMENT PARTS
DELTA PART DELTA PART
ITEM NUMBER DESCRIPTION Qry ITEM NUMBER DESCRIPTION QryY
1 906768 MOTOR ASSY 1 41 906749  * M8 FLAT WASHER 2
2 1346475  ADAPTER 1 42 1310143 % M5x8mSET SCR 1
3 DPEC001517  M8x20mm HANDLE ASSEMBLY 1 43 906750 RACK COVER 1
4 DPEC001518  CHUCK 1 44 906751 LONG RACK GEAR 1
5 1340490 * M4x8mSET SCR 2 45 DPEC001527 * M6X12 SET SCR 2
6 906739 ACCESS DOOR 1 46 DPEC001528 ~ FENCE 1
7 1346470 % M8x20mSET SCR 1 47 330022-09 * M8x20mSET SCR 1
8 1346469  BUSHING 1 48 DPEC001529 ~ GUIDE ROD 1
9 906740 DEPTH STOP ROD 1 49 DPEC001530  M8x20mm HANDLE ASSEMBLY 1
10 906741 HEAD 1 50 DPEC001531  HOLD DOWN 1
11 1346463  GUIDE 1 55 906756 BASE 1
12 DPEC001519 % M8x25m screw 2 56 906757 SQUARE NUT 2
13 1346472 M8x10mWING HD SCR 2 58 DPEC001532  NUT 2
14 898393 GEAR 1 59 DPEC001544  STABILIZER 1
14A 1346461 % M5x8mSET SCR 1 61 DPEC001533  RISER BLOCK 1
15 1346461 % M5x8mSET SCR 1 62 DPEC001534 * M8x75mm HEXHD SCR (Zn) 4
16 898394 COLLAR 1 63 906680 CHISEL SPACER 1
17 898395 HUB ASSY 1 64 906759 BRACKET 1
18 DPEC001520  6x30mROLL PIN 2 65 DPEC001535 * M4x6mSET SCR 2
20 DPEC001521  HANDLE COUPLING 1 67 1340565 % M8x20mSET SCR 1
21 1346455  SPRING 1 68 5140056-31 * PAN HD SCREW 6
22 898396 SHOULDER S/K 1342931 1 69 DPEC001536  SWITCH COVER 1
23 1346457 6x20mm ROLL PIN 1 70 904121 PB SWITCH 1
24 DPEC001522  HANDLE 1 7 1320130 ~ STRAIN RELIEF 1
25 906678 HANDLE GRIP 1 73 1246140 % M6.4 FLAT WASHER 2
26 1346459 % 5x5x12m 1 74 906744 TOOL HOLDER 1
28 DPEC001523 * M6x16mnSOC HD SCR J 76 DPEC001538  LOGO PLATE 1
29 DPEC001524 * M6x10 2 s DPEC001539  SPEC PLATE 1
30 906746 COLUMN 1 78 DPEC001540  WARNING LABEL (ENGLISH) 1
31 491889-00 * M8x25m HEXHD SCR 4 80 1346480  CORD 1
32 488813-00 * M8LOCK WASHER 4 82 DPEC001541  GUIDE BAR 1
33 1243339 % M6X8 SET SCR 1 83 DPEC001542 * M8 LOCK WASHER 2
34 906745 SMALL GEAR 1 84 DPEC001543 * M8 WASHER 6
35 DPEC001525  KNOB 1 86 906738 CHUCK KEY/WRENCH 1
36 898397 RACK GEAR 1
39 DPEC001526  ANCHORAGE SUPPORT 2
40 906748 M8X56 HANDLE ASSEMBLY 2

% = Item is standard hardware and can be purchased in local hardware or home improvement stores.
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